
AGENDA 

SAN RAFAEL SANITATION DISTRICT 
BOARD OF DIRECTORS 

THURSDAY-FEBRUARY 11, 2016- 3:30 P.M. 
SAN RAFAEL CITY HALL 

1400 FIFTH AVENUE-CONFERENCE ROOM 201 
SAN RAFAEL, CALIFORNIA 94901 

Members of the public may speak on Agenda items. 

1. OPEN PERIOD 

Opportunity for the public to address the Board on items not on the agenda. 
(Presentations are generally limited to 2 minutes.) 

2. MINUTES OF THE MEETING 

Request approval as submitted -December 9, 2015. 

3. PAYMENTS 

Request approval as submitted. 

4. OLD BUSINESS 

None scheduled. 

5. NEW BUSINESS 

a. Adopt resolution authorizing District Manager/District Engineer to execute a 
Professional Services Agreement with WorkSmart Automation, Inc., for 
[...]
perfecting surface water rights. Integrate new membrane units into wastewater system 

capacity and project replacement and maintenance impacts to buildout. 

PCWA Standard Specifications Update, Placer County Water Agency, Auburn, 

California: Project manager charged with-working closely with PCW A to renovate its 

construction and design standard specifications and drawings. Oversee the efforts of 

two contract drafters and an office drafter to complete the standard drawings. 

Provide cold-weather expertise in developing high-country specifications and 

drawings. 

Flathead Reservation Engineering Assessment, CS&KT Reservation, Montana: 

Manage two field crews in their assessment of selected areas of an 800-mile long 

series of canals and ditches comprising the Flathead Area Irrigation District. Create a 

system for data management and process data as it was generated in the field to 

create cost estimates for eventual takeover of the system from the BIA. 

Ahtanum North Side Case, Yakima, Washington: Finalize and map constantly shifting 

representations of water and land usage in an ongoing legal battle over treaty­

granted water for Yakima Indian Reservation. 

Kendrick Golf Course, Sheridan, Wyoming: Design facilities for a new pump .station 

and tie into an irrigation system. Perform construction administration and management 

for installation of the station and appurtenances. 

Wyoming State Basin Planning Process, Powder /Tongue and Northeast River Basins, 

Wyoming: Collect and collate data for surface water model of northeast quarter of 

the state. Quantify usage and application of water rights, ditch capacities, headgate 

and pump diversions, reservoir storage, and operations. Create surface water, 

storage, industrial, and recreation memoranda and submit it to planning agencies and 

public in series of public meetings. 

9 



Mark A. Ysusi, PE 
Professional Civil Engineer 
President 

EIZ 
~ M Ysusi EIZ, Inc. 

Fields of Special 
Competence 

Education 

Registration 

Years of Experience 

Professional 
Affiliations 

Mr. Ysusi brings a unique combination of a technical 
engineer with a broad background of successful capital 
improvement project execution ancl client satisfaction 
coupled with a long history of successful marketing efforts. 

His technical career has included analysis, design and construction of 
water and wastewater treatment facilities and infrastructure facilities. 
His extensive marketing experience includes project identification, 
client relationship building, win strategy development, proposal and 
qualification preparation, interview participation, project scope 
development and contract negotiation. 

Undergraduate Civil Engineering, San Jose State, 1974 

Structural Engineering Graduate Studies, 
California State University, Long Beach 

BS & MS/Civil Engineering, 

Professional Civil Engineer/CA Lie. C23526 

Over 40 Years 

Water Environmental Federation 
California Water Environmental Association 

Pertinent Experience Overview 

Marketing 

An overview of Mr. Ysusi's selected project marketing and assignment history is briefly listed 
below. 

• While with COM (2008 - 201 I), Mr. Ysusi was responsible for developing a COM presence in 
Central California resulting in obtaining a Master Services Agreement with the City of Coalinga 
for exclusive supply of all of the City's water and wastewater related engineering needs. 
Significant work i11cluded a $3M above ground stee l reservoir project. 

• Also while with COM, Mr. Ysusi was an active participant in the pursuit, scope development, 
interview, and selection for design of the $SOM Los Osos, CA wastewater project ·and being 
selected for management of the South Bayside System Authority (SBSA) energy management 
plan in Redwood City, as an initial part of the authority's overall multi-million dollar JO-year 
capital improvement plan (ClP). 



Mark A. Ysusi, PE 
Professional Civil Engineer 
President 
M Ysusi EIZ, Inc. 

Pertinent Experience Overview-continued 

EIZ 
~ 

• While employed by Boyle Engineering Corporation (2002 - 2008), Mr. Ysusi, as Central Valley 
Director of Wastewater Services, directed project identifications and pursuits and was 
responsible for winning the City of Madera $3SM WWTP improvement project, a $SM 
chlornmination project for the City of Coalinga, and the $SM City of Los Banos WWTP improvement 
project. 

• Also while with Boyle, Mr. Ysusi identified, assembled a proposed team, pursued and won the 
$2SM Salinas River Diversion Facility project. This project is of particular note because it was 
not a project that-had been previously identified by Boyle as a project of interest and the win was 
primarily due to the efforts and previous relationships that Mark had with the Monterey County 
Water Resources Agency. 

• While employed by Montgomery Watson (1992- 2000), Mr. Ysusi was an active participant in 
the pursuit, team development, interview, contract negotiation, and execution of the $40M City 
of Fresno northeast Surface Water Treatment Facility. Mr. Ysusi was also an active 
participant in the pursuit, interview, contract negation and execution of the $SM USAID Canal 
Cities Water Maste1· Plans in the cities of Suez, Ismailia, and Port Said, Egypt. 

• Since 1992, Mark has typically worked as the manager of satellite offices of medium to large 
engineering firms. As such, he is very familiar with the effort required to identify projects, 
develop relationships with decision makers, writing SOQs, Proposals, Project Interviews, and 
generally all of the work required to win project assignments. As a result he has become very 
proficient with presentation software such as PowerPoint and others. 

General 

Mr. Ysusi has over 40 years of varied civil/structural engineering experience on public works 
projects that include the analysis, design, and constrnction of water and wastewater treatment, 
distribution and collection facilities. Mr. Ysusi's project management participation on a number of 
significantly sized improvement projects began during project identification and marketing, often the 
initial master planning phase, continued through the project design and preparation of construction 
documents, and culminated with construction administration services. 

Professional Summary 

2011 to Present, President, M Ysusi EIZ, Inc., Dinuba, CA 

Mr. Y susi is lead designer for a new 3 mgd surface water treatment plant for the City of Huron. 
The project includes analysis and design engineering services for the City of Huron with funding 
tlu·ough a California Department of Public Health (CDPH) grant funds. Huron takes their raw water 
from the California Aqueduct. One-hundred percent plans and specifications have been delivered to 
CDPH for review and approval of funding. 

Mr. Ysusi is also assisting the City of Coalinga with construction phase engineering services 
(submittal reviews) for a new 3-million gallon above ground welded-steel water storage reservoir 
and, at the City's request, has prepared a Request for Proposals for quality assurance testing for the 



Mark A. Ysusi, PE 
Professional Civil Engineer 
President 
M Ysusi EIZ, Inc. 

Professional Summary~ontinued 

reservoir project. 

EIZ 
@;'· 

Mr. Ysusi was also recently awarded a contract for an update of the City of Coalinga surface water 
treatment plant Watershed Sanitary Survey. 

Mr. Ysusi assisted with preliminary and final design for nitrogen reduction facilities at the Malaga 
Water District wastewater treatment plant. After preliminary analysis, Mr. Ysusi recommended 
upgrading the existing aeration blowers to high-speed, high-efficiency turbo blowers and a new 
dissolved oxygen system in the existing aeration basins. The new equipment allows for nitrification 
and denitrification to occur within the aeration basins, reducing the total nitrogen discharge. 

2008 to 2011, Senior Project Manager, COM, Fresno CA 

Mr. Ysusi provided design and project management for the design of new Well No. 37 and 
rehabilitation of existing Well No. 18. Each project included pump equipment for the completed 
well, on-site generation chemical feed facilities for sodium hypochlorite, electrical service and 
SCADA system design, and off-site street improvements as required. 

Mr. Ysusi was also project manager for the design of approximately two miles of 12-inch diameter 
transmission water lines in Madera. These pipelines were reconunended in the 1997 Water System 
Master Plan done by Mr. Ysusi. Their primary purpose is to strengthen the weaker easterly side of 
the Madera water distribution system. The project includes sections that will be jacked and bored 
under State Highway 145, the UPRR, and the Fresno River. 

Mr. Ysusi was the Project Manager for the design of a 3-MG steel above ground steel water storage 
reservoir for the City of Coalinga. The project also included around 1,320 feet of cement mortar 
lined and coated welded steel pipe as well as electrical and SCADA system design. 

Mr. Ysusi was the project manager the South Bayside System Authority (SBSA) energy management 
plan in Redwood City, as an initial part of the authority's overall IO-year capital improvement plan 
(CIP). The wastewater treatment plant energy master plan serves as a branch of the overall CIP and 
lays the groundwork for all future energy projects at the 29.6 mgd wastewater treatment plant. 
Energy generating alternatives evaluated included internal combustion engines, microturbines, 
photovoltaic units, and wind turbines. The final primary recommendations: biogas-fueled ·combined 
heat and power (CHP) systems using internal combustion engines; increased biogas production 
through codigestion of food waste, building upon SBSA's already successful fats, oils, grease (FOG) 
codigestion program; and improving electrical reliability by upgrading the existing electrical system. 

Other activities performed by Mr. Ysusi included being responsible for development of a CDM 
presence in the Central California area and being primarily responsible for a Master Services 
Agreement with the City of Coalinga for their water and wastewater engineering needs. 



Mark A. Ysusi, PE 
Professional Civil Engineer 
President 
M Ysusi EIZ, Inc. 

Professional Summary-continued 

EIZ 
~ 

2002 to 2008, Central Valley District Director of Wastewater Services and 
Assistant Managing Engineer, Boyle Engineering Corporation, Fresno, CA 

Mr. Ysusi was the Project Manager for design and preparation of construction documents for 
expansion of the City of Madera wastewater treatment plant from 7- to I 0-MGD. Even though the 
flows were only 5-MGD and the plant was permitted for 7-MGD, the plant was unable to meet 
discharge requirements approximately 50 percent of the time. The RWQCB informed the City that 
nitrogen discharges were to be reduced. The project, therefore, included a revised process from 
trickling filters to oxidation ditches, new clarifiers, rehabilitation of an existing digester, one new 
digester, solids handling facilities (sludge centrifuges), a septage receiving station, various plant 
upgrades, and a groundwater extraction system that will deliver percolated effluent to Madera 
Irrigation District for unrestricted irrigation use. 

Mr. Ysusi was Project Manager for preparation of water, sewer, and storm drain master plans for the 
City Coalinga. The water master plan included an audit of the Coalinga 12-MGD surface water 
treatment plant and the city distribution system. The water treatment plant audit included review of 
the entire conventional.filtration plant including chemical feed (including fluoridation using 
hydrofluosilicic acid), sedimentation, filtration, and disinfection facilities. Boyle recommended that 
the City convert from hydrofluosilicic acid to sodium fluoride as a safer method of fluoride injection. 
The sewer master plan included a detailed evaluation of the potential benefits of relocating the 
wastewater treatment plant to a location outside the path of growth. 

Mr. Ysusi was the project manager for design of chloramination facilities at the city's surface water 
treatment plant using on-site generation of sodium hypochlorite and aqueous ammonia. The design 
included a new.air conditioned building to house the sodium hypochlorite generation and anunonia 
storage and refrigeration facilities. Mr. Ysusi designed nearly all elements of this project including 
the building. The chemicals are injected into the 27-inch transmission main leaving the plant at 
pressures up to 300 psi. 

In a design/build project, Mr. Ysusi was the project manager for the upgrade of a 4,500-gpm 
iron/manganese removal plant at Camp Pendleton, California. The project included complete 
upgrade of existing chemical feed pumps and storage as well as the addition of aqueous ammonia 
feeding facilities for future chloramination for the Camp Pendleton potable water residual 
disinfectant. The project also included preparation of an Operations and Maintenance manual in 
accordance with Navy standards. 

Mr. Y susi was Project Manager for Well 31 for the City of Madera. The project included pump 
equipment for the completed well, on-site generation chemical feed facilities for sodium 
hypochlorite, electrical service and SCADA system design, and off-site street improvements. 

Mr. Ysusi performed structural and process engineering for the City of Richmond WWTP repair and 
upgrade. The project was performed as a fast-track design-build project. The work included 
complete repair of the primary clarifiers, new wet well screens and influent gates, and complete 
rehabilitation of two existing anaerobic digesters including mixing facilities and floating covers. 



Mark A. Ysusi, PE 
Professional Civil Engineer 
President 
M Ysusi EIZ, Inc. 

Professional Summary-continued 

EIZ 
~ 

Mr. Y susi was the project manager for a Nitrate Management Plan for the City of Fresno 
Metropolitan Arca. The project, performed for the City Public Utilities Department, Water 
Division, evaluated the history and sources of nitrate in the groundwater in the Fresno Metropolitan 
Area and developed remediation projects and nitrate management policies. The project included 
development of a data management system along with an integrated GIS mapping system. 

Mr. Ysusi's other significant Project Manager and design duties included the following major 
projects: 

• Salinas River Diversion Facility - a project including an inflatable dam, a 36 cfs pumping station, 
and approximately 1-3/4 miles of 36-inch pipeline, which will ultimately use Salinas River water 
to supplement recycled water to irrigate 12,000 acres of prime agricultural land in the Castroville 
area. 

• Design of units C and Cl of the 45-mile Nacimiento Water Project in San Luis Obispo County ­
these two units total 12 miles of 30-inch diameter welded steel pipeline beginning at Camp 
Roberts and running through the City of Paso Robles. Other project work included development 
of project plans and specifications for mitigation of environmental impacts for the entire 45 
miles. 

• Design of a new Raw Water Pipeline for the City of Fresno from the Friant-Kern Canal to the 
City's Surface Water Treatment Facility. The 60-inch diameter pipeline is approximately 5 miles 
_long. The project is being designed as joint venture with a local consultant. Mr. Ysusi's 
responsibilities will include developing the pipeline design criteria for both firms, oversight of 
environmental mitigation measures and their incorporation into the contract documents, design of 
the connection to the SWTF along with necessary hydraulic transient reduction measures, · 
oversight of the electrical and SCADA system design, and general coordination between the two 
firms. 

• Design and preparation of construction documents for upgrade of the City of Los Banos WWTP, 
which is a facultative lagoon treatment plant with crop irrigation as the primary method of 